
4

4
5

5

16

16
15

14

15

14

18

19

20

24
23

22

21

17

29

28

25
27

26
25

36

37
38
39

4
5

10
11

12
13

12

3
2

4
5

6

7
8
9

1A
1B

1C

1D

1E

35

1F

1A
1B

41

54

53
52

51
50

45
44

49
48

47
32

46

40

30
31

32
33

34

10
42

43

58

55

56

57

59

Repair Parts Sheet

WMC2200
Hydraulic Cutter

L4697	 Rev. A	 09/22	

To Protect Your Warranty, Use Only ENERPAC Hydraulic Oil.
Enerpac recommends that all kit components be installed to insure optimum performance of the repaired product.



Repair Parts List - Model WMC2200
	 Item	 Part Number	 Qty.	 Description	 Item	 Part Number	 Qty.	 Description

	 ★ Items are included in and available only in WMC220K Service Parts Kit.
	 ★★ Items are included in and available only in WMC221K Stopper Kit.

	 1A		  WM1584031	 8	 M10 Hex Nut
	 1B		  WM1584032	 8	 M10 Lock Washer
	 1C		  DD9371305	 4	 Stud Bolt
	 1D		  DD9372013	 1	 Guide Piece B
	 1E		  DD9373013	 1	 Guide Piece A
	 1F		  DD9374264	 1	 Head Shear
	 2		  DD9375061	 1	 Pin
	 3		  ★	 2	 CE-12 Snap Ring
	 4			   4	 M12 Hex Nut
	 5	 	 	 4	 M12 Lock Washer
	 6		  DD9376061	 1	 Lock Pin
	 7		  ★ ★	 1	 Stopper Pin
	 8		  ★ ★	 1	 Spring
	 9		  ★ ★	 1	 Spring Retainer Screw
	 10		  WM581633	 2	 4 x 16 Dowel Pin
	 11			   1	 Support Plate
	 12			   2	 Spacer
	 13			   1	 Support Plate
	 14		  WM1584032	 2	 M10 Lock Washer
	 15			   2	 M10 x 55 Bolt
	 16			   2	 Stud Bolt
	 17		  WCB2200	 1	 Blade
	 18			   1	 M5 x10 Screw
	 19			   1	 Body Head
	 20			   1	 Spring
	 21		  DD9377129	 1	 Blade Screw
	 22	 	 	 1	 Ram
	 23	 	 ★	 1	 P-36 Back-Up Ring
	 24		  ★	 1	 P-36 O-Ring
	 25	 	 	 4	 CE-7 Snap Ring
	 26		  WM2005618	 1	 Pin
	 27	 	 WM1584048 	 1	 Pin

	 28	 	 	 1	 Pump Handle
	 29	 	 	 1	 Pump Handle Grip
	 30	 	 ★	 1	 Valve Screw
	 31	 	 ★	 1	 Spring
	 32		  ★	 2	 9/32 Ball
	 33		  ★	 1	 Spring
	 34	 	 ★	 1	 3/16 Ball
	 35			   2	 2.5 x 10 Drive Pin
	 36			   1	 Pump Piston
	 37	 	 	 1	 VC8 Oil Seal
	 38	 	 	 1	 P-8 Back-Up Ring
	 39			   1	 PS-8 Pent Seal
	 40			   1	 Release Lever
	 41	 	 WM581636	 1	 Release Valve Stem
	 42			   1	 P-3 O-Ring
	 43	 	 	 1	 M4 x 8 Screw
	 44		  ★	 2	 E-2.5 Snap Ring
	 45		  WM581637	 1	 Pin
	 46	 	 	 1	 M10 x 14 Screw
	 47		  ★	 1	 Spring
	 48		  WM581638	 1	 M3 Flat Washer
	 49		  ★	 1	 7/32 Ball
	 50			   1	 Body
	 51	 	 ★	 1	 Filter
	 52			   1	 Suction Tube
	 53	 	 ★	 1	 P-26 O-Ring
	 54		  WM1584053SR	 1	 Oil Reservoir
	 55	 	 ★	 1	 Reservoir Cap
	 56		  ★	 1	 G-45 O-Ring
	 57			   1	 Body Handle
	 58		  WM1584056	 1	 Grip Base
	 59		  WM1584057	 1	 Body Handle Grip

www.enerpac.com© 2022 Enerpac Tool Group, All Rights Reserved. 

ENERPAC TOOL GROUP CORP 
N86 W12500 Westbrook Crossing  
Menomonee Falls, WI 53051, USA




